Installation Instructions “®ANDREW.

an Amphenol company

860252485-E003-INSTALL INSTALLATION INSTRUCTION
METRO BRKS ERC CONFIG 3 HCRE

(25.44646.1])

| = ﬂ I o |
Ef ' ® b (I 2°]ece] |

|H 3]
|ﬂ N
:
:
:
G
: I
:

(72.13[1832.0])

j (70.00[1778.0])

e

%

REVISIONS
REV. DESCRIPTION DATE APPROVED

MS1288 LX1002
A INITIAL RELEASE 26MAR25 | 50101974AMO

i | ) ([T 5o HSS
This table show the evolution and history of document from initial to current version. ©] - Y Y o0 00 o

Further information regarding ANDREW's commitment can be found at https://www.andrew.com/sustainability/.
Visit our website or contact your local ANDREW representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.adwpat.com.

() 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 10F8
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions ANDREW.

an Amphenol company

1.0 GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]
2.0 DESIGN NOTES
3.0 MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARE, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M
3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M
[3.2> CONFIGURATIONS AND QUANTITY OF EQUIPMENTS IN INSTALLATION ARE LISTED ON TABLE.

3.3 EQUIPMENT INSTALLATION INSTRUCTION ON PAGE 3.

[3.2> APPROVED ERICSSON RADIO CONFIGURATIONS
ERICSSON
CONFIGURATION

QUAD DIPLEXER
SDX1926Q-43

RAYCAP RAYCAP

8843 4449 4435 PSU 6308 "RSD-F SERIES" | "RSCAC SERIES"

PTS 90X21

13 1 1 1 1 1 1

14 1 1 1 1 1 1

15 1 1 1 1 1 1

() 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 20F8
VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



Installation Instructions

P

ANDREW.

an Amphenol company

RADIO INSTALLATION

HCRE MOUNTING BRACKET

MTM1212-3000-00

8843

TS s

e

"A": 8843, 4449

RADIO INSTALLATION

HCRE MOUNTING BRACKET

MTM1212-2000-BR

[e] @ D o
— 0 []:

‘g INg $ ®°AORC

e = b

% B: $C [}
(@] (@]

o o _—o O

"A": 4435

"B": PTS 90X21

"C": RSCAC SERIES

4X M8 HARDWARE

843.

—

INSTALL 8843 TO THE BRACKET MTM1212-3000-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

MTM1212-2000-BR

PTS 90X21.

INSTALL PTS 90X21 TO THE BRACKET MTM1212-2000-BR
USING 2 SETS OF M6 HEX BOLT, LOCK WASHER

PTS 90X21

¢

2X M6 HARDWARE

AND FLAT WASHER AS SHOWN

EQUIPMENT MOUNTING INSTALLATION

4449

NN

NG
< -\‘\
=¥

=\
AN

\ %

I
Q

\

MTM1212-3000-00

4449,

RSD-F SERIES

INSTALL 4449 TO THE BRACKET MTM1212-3000-00
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

RSD-F SERIES:

AS SHOWN

INSTALL RSD-F SERIES TO THE BRACKET
MTM1212-2000-BR USING 4 SETS OF M6
HEX BOLT, LOCK WASHER AND FLAT WASHER

DIPLEXER

J

MTM1212-3000-00

DIPLEXER:

AND FLAT WASHER AS SHOWN

a\ =~

% —

S [ ]

% o
a\ =~

MTM1212-2000-BR
— CUSTOMER PROVIDED
HARDWARE 4X M6 HARDWARE
RSCAC SERIES:

CUSTOMER

INSTALL DIPLEXER TO THE BRACKET MTM1212-4000-BR
USING 4 SETS OF M5 HEX BOLT, LOCK WASHER

MTM1212-2000-BR

RSCAC SERIES

INSTALL RSCAC SERIES TO THE BRACKET
MTM1212-2000-BR USING 4 SETS OF M6 HEX BOLT,
LOCK WASHER AND FLAT WASHER AS SHOWN

MTM1212-4000-BR

HARDWARE
SUPPLIED BY

PTS 90X21
OR RSD-F SERIES
OR RSCAC SERIES

MTM1212-2000-BR

4435—

4X M8 HARDWARE

INSTALL 4435 TO THE BRACKET MTM1212-2000-BR
USING 4 SETS OF M8 HEX BOLT, LOCK WASHER
AND FLAT WASHER AS SHOWN

MTM1212-2000-BR

4X M6 HARDWARE

BRACKETS MTM1212-2000-BR:

INSTALL PTS 90X21 OR RSD-F SERIES

OR RSCAC SERIES SUB-ASSEMBLY TO 4435 SUB-ASSEMBLY
USING 4 SETS OF M6 HEX BOLT, LOCK WASHER AND FLAT
WASHER AS SHOWN

() 2025 Andrew, Inc. Confidential

860252485-E003-INSTALL 30F8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions

ANDREW.

an Amphenol company

DIPLEXER AND PSU 6308 INSTALLATION

MTM1212-4000-BR

DETAIL A

DIPLEXER INSTALLATION

HOLD DIPLEXER SUB-ASSEMBLY,
TOP OF TABS ALONG WITH TOP OF SLOT,

SECURE BY M6 SCREW (SELF TAPPING THREAD),
TIGHTEN THEM DOWN AS SHOWN

1X M6 HARDWARE

INSERT TABS AND PUSH TO THE END, THEN PUT IT DOWN.

1X M6 HARDWARE
SELF TAPPING THREAD——

MTM1212-4000-BR—

8.39[213.1]

ai

|10 1 |

0 0/ ———— o©o

0 ———— o

—_— e e, e e—— —
——X—— X — X — K
e —— X —— X —Xx——x— 1

P

6.76[171.7]

——X—— X — X — X ——
e x——— X —Xx———x—
——m e e s ——5
X —— X —Xx———x—
C——k — kK ———k Kk

O [@») (@n] (DOI_°|

(@) (@n] DHDOC) (Dl_l

5

FRONT VIEW

(@®) [@®) (@»] (DOl_OI

[@®) (@n] (DL'DOC) (Dl_l

©

0 / c——m o 0 0/ ————— ©o 0 / ————— ©o
XXk %}

0,

o
kX _— % X}
X — X —Xx——x— ]

X —— X _— X _— K]
— e—,—m e e e e

X —————K— 1
X — X —x——x— ]
X —— X _— X _— K]

X X X _— %}
T — X X _— % _—x—
o
I —— X — —— X
e x——— X —Xx———x—
——m e e s ——5
X —— X —Xx———x—
——m e e s ——5
— ee—,—m e e e Y
0 T/ ——a o o
i O )

—_— e e, e —— ——
X —— X — X ——X————
X — X X X}
—— X —X— —X— —K———
X — X X X X
————x——— ¥ ——§———§———)

—— ©o
X —— X ——K—
e —— X —— X —Xx———x— 1
X —— X _— X _— K]
e —— X —— X —Xx———x— 1
X —— X _— X _— K]
—— e,m e e e Y

—— o

o [——]
o [ ]

XX _—— X K}
X — K —X— —X————
X X _— X _—x—
—— X — X —X— —X————
T — X _— X _— % _—x—
——— K —F — Kk
0 / ———— o @
I —— X ——— X —
e x—— X —x———x—
——m e e — —— 5
X —— X —x——x—
——m e e — —— 5
— e—m e e e e
0 T/ ——ma o

og

BRACKET MTM1212-4000-BR LOCATION SHOWN
(DOORS NOT SHOWN)

6308
x

MTM1212-4000BR— | |

4X M8 HARDWARE

6308 INSTALLATION

INSTALL 6308 ON BRACKET MTM1212-4000-BR AND USING 4
SETS OF M8 HEX BOLT, LOCK WASHER AND FLAT WASHER AS SHOWN

() 2025 Andrew, Inc. Confidential

860252485-E003-INSTALL 40F8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

4435 AND PTS 90X21 INSTALLATION

O
e ™ o B

5]
NN
—MTM1212-2000-BR
MTM1212-2000-BR—
i
6X M6 SCREWS 6X M6 SCREWS @
BOTH SIDES BOTH SIDES 3 ol -9
SELF TAPPING THREAD SELF TAPPING THREAD © H o
\ o i
(24.86(631.5]) » 5 |m
////////ﬂ
o — (@)
(Z)° o d(
PTS 90X21— ; :
—4435
g°
(@)
i q ' é OO
e \ ﬁ _ 0[0 0] ﬂ [ 00 o
= [0~ ~L[§s |
//.
4435 AND PTS 90X21 INSTALLATION RIGHT VIEW
M6 SCREWS LOCATION SHOWN
HANG 4435 SUB-ASSEMBLY WITH PTS 90X21 SUB-ASSEMBLY ON THE M6 (DOORS NOT SHOWN)
SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN
(C) 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 5 0F 8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

RSD-F SERIES, RSCAC SERIES AND 860252485-AMK-001 INSTALLATION

— FAN 860252485-AMK-001
1T—2X 1/4"NUTS

= 3

MTM1212-2000-BR— o " .

RIE I e :
MTM1212-2000-BR— ! | :
6X M6 SCREWS ) X
BOTH SIDES \ .
SELF TAPPING THREAD 6X M6 SCREWS .
BOTH SIDES ;
SELF TAPPING THREAD .
RAYCAP :
RSD-F SERIES— RACAP =] .
RSCAC SERIES— illi .
| .
— WIS S e
| % g (0
N\ 860252485-AMK-001 INSTALLATION \//
INSTALL FAN 860252485-AMK-001 TO MAIN FRAME USING 2EA 1/4" NUTS AS SHOWN.
RSD-F SERIES INSTALLATION RSCAC SERIES INSTALLATION YELLOW COLOR IS NEUTRAL WIRE(N),BLACK IS LIVE WIRE (L),GREEN IS EARTH WIRE(E),
THE REMAINING WIRE IS THE SENSING WIRE.THE DETECTOR HEAD OF SENSOR IS TO BE
HANG RSD-F SERIES SUB-ASSEMBLY ON THE M6 SCREWS (SELF HANG RSCAC SERIES SUB-ASSEMBLY ON THE M6 SCREWS (SELF -Fr::(EE?NﬁBEgUMLZE)og '#aEFEQSLISSUPF?EV\LENRDQE/Dg I\EETC%F,{\},J\I'Q&%%B% ',f’FFF'éEEDBgLECZ\TéR
TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

IN THE POWER BOX/LOAD CENTER,MINIMUM BREAKER SIZE IS 1.2 AMPS.

() 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 6 OF 8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A




Installation Instructions

P

DREW.

an Amphenol company

—MTM1207-9305-00—

/—6X M6 SCREWS
BOTH SIDES
SELF TAPPING THREAD

8843 INSTALLATION

HANG ONE SIDE OF 8843 SUB-ASSEMBLY ON THE BRACKET MTM1207-9305-00 AND
HANG THE OTHER SIDE OF 8843 SUB-ASSEMBLY ON THE M6 SCREWS (SELF
TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

8843 AND 4449 INSTALLATION

O [
I rele) O 100 B
o | IR
4449—
B
—8843
—MTM1212-3000-00
B
(48.86[1241.1]) " |
,, _ | !
8843 L
—6X M6 SCREWS
BOTH SIDES
SELF TAPPING THREAD—
18]
0/
al P
O
oo o d
0 o
g°
O
— @ [ q & - 00
0[0.0]— O im,
4449 INSTALLATION
RIGHT VIEW
REPEAT 8843 INSTALLATION STEP TO HANG ONE SIDE OF 4449 SUB-ASSEMBLY M6 SCREWS LOCATION SHOWN
ON THE BRACKET MTM1207-9305-00, THE OTHER SIDE OF 4449 SUB-ASSEMBLY ON (DOORS NOT SHOWN)
THE M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN
@ 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 70F 8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



P

Installation Instructions “~“ANDREW.

an Amphenol company

E13- 8843, 4449, 4435, PSU 6308, SDX1926Q-43, PTS 90X21 AND 860252485-AMK-001
E14- 8843, 4449, 4435, PSU 6308, SDX1926Q-43, RSD-F SERIES AND 860252485-AMK-001
E15- 8843, 4449, 4435, PSU 6308, SDX1926Q-43, RSCAC SERIES AND 860252485-AMK-001

(@) — - ° 2 'Y edf
o gl _jﬂ] o - ] o o =
@ @ o - el 860252485-AMK-001 — |||<|)|| iF : ol g
860252485-AMK-001 — °ﬂ"ﬂﬂ|||l°|lﬂ“ﬂ||ﬂ° - : MIL-" : 860252485-AMK-001 — °ﬂ||“|]ﬂ|]°||ﬂ|]ﬂ||ﬂ° ol © IR Pl ﬂﬂﬂﬂﬂﬂ ﬂ“ﬂuﬂu o -
R : = = o
| R~ - L = RS s , 4 L R
1 s e ] s
[— | B i
u | ) N / : & \Q:
L CE / § = N g ol |
L “ 5 A E 8843 = )
5 IR ; N N 5 - ]
. _ . - |||I|]II . ] : H —— 4449
R L 1 O L
ol . . i 1l o] (00 i
LR Bk o e
HE°|I|I|ﬂ‘,l|lﬂl|‘, skl |°I"|'I'°3B "EuAl AU | M
o/ 7O | 5 U =0
HIIIIIﬂ “I = i HI|H||| ”I £ N |=|I|H
Hﬂﬂﬂ“ﬂ = ﬂﬂ“ﬂﬂ —RAYCAP ﬂﬂﬂﬂﬂﬂ % mu| 4]",}@
4435— 4435— ﬂllillﬂﬂlllﬂllﬂ = H|H|I|I RSD-FSERIES" 435 H|I|II|I H|I|I| = “|I||ﬂ ——RAYCAP
il — PTS 90X21 ﬂﬂﬂﬂﬂﬂ“ﬂﬂﬂ“ﬂ T ﬂﬂ“ﬂﬂﬂ S gl "RSCAC SERIES"
@ S| NI
0. Il -
| i ! i & I
RO | e N IIIﬂ
SDX1926Q-43— AN “ﬂﬂﬂ“ﬂ 6308 SDX1926Q-43—| l W ﬂﬂﬂﬂﬂﬂ ——6308 SDX1926Q-43— | ﬂﬂﬂﬂ ﬂﬂﬂﬂﬂﬂ —6308
|\ - | Iz
{11811k M |
O @ (=]
5 - o ® 0
[ o
E13 CONFIG E14 CONFIG E15 CONFIG
FRONT VIEW FRONT VIEW FRONT VIEW
(DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY) (DOORS NOT SHOWN FOR CLARITY)
(C) 2025 Andrew, Inc. Confidential 860252485-E003-INSTALL 8OF 8

VERSION 00 STATUS RE REV A
MODEL VERSION 00 STATUS RE REV A



	Sheet1
	Drawing View1
	Drawing View2
	Drawing View3
	Drawing View4

	CONFIGS
	EQUIPMENT MOUNTING
	Drawing View8
	Drawing View9
	Drawing View11
	Drawing View43
	Drawing View44
	Drawing View45
	Drawing View50
	Drawing View51
	Drawing View52
	Drawing View54

	DIPLEXER PSU 6308
	Drawing View18
	Detail View AU (1 : 4)
	Drawing View20
	Drawing View22

	PTS 90X21,RSD-F SERIES
	Drawing View27
	Drawing View29
	Drawing View36

	RAYCAP  FAN
	Drawing View31
	Drawing View32
	Drawing View47

	E13 E14 E15-8843 4449
	Drawing View23
	Drawing View24
	Drawing View25
	Drawing View26

	E13 E14 E15
	Drawing View40
	Drawing View41
	Drawing View42


